



Distributed by Trivantage®

Quality Control Laboratory Test Report

ShadeCast FR March 1, 2018

TEST	TYPICAL PROPERTIES
Finished Weight (oz./yd ²), ASTM D 3774	8.10 +/- 5%
Width (inches), GSF Method	64.25
Spray, AATCC Method 22	100
Hydrostat (cm), AATCC Method 127	90+
Chatillon Hand (lbf), ASTM D4032	10.00
Tensile Strength, Warp x Fill (lbf), ASTM D 5034	340 X 250
Tongue Tear, Warp x Fill (lbf), ASTM D 2261	10 x 9
Bag Test - 8 hr., GSF Method	Pass
CPAI-84 Warp X Fill - Char length Warp X Fill - After Flame	Initial - Pass Leach - Pass
CA Title 19 Section 1237.1 Flame Test Warp X Fill - Char Length Warp X Fill - After Flame	Initial - Pass Leach - Pass
NFPA - 701 TM - I	Pass